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Applicant: PORTWEST LTD FUZHOU OFFICE Date:  Jan 29, 2016 

 ROOM B2-803, 11FLOOR, 
JUYUAN XIN YUAN BUILDING, 

NO.616 JINSHAN ROAD, 
JINSHAN, FUZHOU, FUJIAN, CHINA 

 

 Attn:  MAY 

  
 

Sample Description:  
Two (2) Groups Of Submitted Sample Said To Be: 

(A) Three (3) Pairs Of Men's Safety Ankle Boots In Black 

(B) One And A Half (1.5) Pairs Of Non-Metallic Insole Board. 
Standard : ASTM F2413-11 

Size : US 9 (EUR 42) 
Ref. No. : FW07 

Colors                                      : Black 
Insert Plate : Boan composite 

Toe Cap : 459# Composite 

Sole Material : PU/Rubber 
Shoe Type : Safety boot 

Buyer : Portwest 
Vamp Lining Material : Mesh 

Insock Material  : EVA 

Age Range : Adult 
Date Received/Date Test Started: Dec. 29, 2015 

Date Final Information Confirmed: -- 

 
Test Result Please Refer To Attached Page(S). 

  

Should you have any query on this report, you may contact at gzfootwear@intertek.com 
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1 Impact Resistance For Whole Footwear (ASTM F2412-11, I/75) 
 

 (A) ASTM F2413 
Requirement 

Pass/Fail 

 Interior Height Clearance   
Left: 12.2 mm ≥ 12.7 mm Fail 

Left: 12.9 mm ≥ 12.7 mm Pass 

Right: 13.2 mm ≥ 12.7 mm Pass 
 

2 Compression Resistance For Whole Footwear (ASTM F2412-11, C/75) 
 

 (A) ASTM F2413  
Requirement 

Pass/Fail 

 Interior Height Clearance   

Left: 22.5 mm ≥ 12.7 mm  Pass 

Right: 21.7 mm ≥ 12.7 mm  Pass 

Right: 22.0 mm ≥ 12.7 mm  Pass 

 
3 Puncture Resistance For Puncture Resistant Devices (ASTM F2412-11, 11) 

 

 (B) ASTM F2413 
Requirement 

Pass/Fail 

Left 
The Test Pin Did Not Penetrate Beyond 
The Face Of The Material Nearest The 

Foot Before 1 200 N. 

Min. 1 200 N (*) Pass 

Right: 
The Test Pin Did Not Penetrate Beyond 

The Face Of The Material Nearest The 

Foot Before 1 200 N. 

Min. 1 200 N (*) Pass 

Right: 
The Test Pin Did Not Penetrate Beyond 

The Face Of The Material Nearest The 
Foot Before 1 200 N. 

Min. 1 200 N (*) Pass 

 

Remark: * = The Test Pin Does Not Visually Penetrate Beyond The Face Of The Material Nearest The 
Foot. 

 

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a 
recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than 
the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing 
Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save 
as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any 
liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our 
gross negligence or wilful misconduct. 
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